

## TEST REPORT

REPORT NUMBER : TURT100054406 - REVISED I

APPLICANT NAME : Sanem Matbaacılık ve Uluslararası Taşımacılık A.Ş.

ADDRESS : Başkent Org.San.Böl. 19 Caddesi No:85 Maliköy Temelli Ankara TÜRKİYE  
FAX NO :0312 640 12 32  
Attention : Abdurrahman Baştaş (abdurrahman@sanem.com.tr)

BUYER : NOT GIVEN

## SAMPLE DESCRIPTION :

- Sample 1** One sample of pink (simli) plastic wire  
**Sample 2** One sample of orange (floresan) plastic wire  
**Sample 3** One sample of pink (sedefli) plastic wire  
**Sample 4** One sample of clear plastic wire  
**Sample 5** One sample of black plastic wire  
**Sample 6** One sample of white plastic wire  
**Sample 7** One sample of blue plastic wire

DATE IN : 28 May, 2010 (16:52)

DATE OUT : 04 June, 2010 / 15 June, 2010

FIBER COMPOSITION : Not Given

NOTE : In this revised I report, applicant name was corrected.  
This report replaces the report no TURT100054406 dated on 04 June, 2010 and must be used instead of it.

TEST	Sample 1	Sample 2	Sample 3	Sample 4	Sample 5	Sample 6	Sample 7
FLAMMABILITY - SAFETY OF TOYS PART 2	P	P	P	P	P	P	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.Ş.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (\*) in this test report are not included in the UKAS accreditation schedule for this laboratory.

PP

Banu Özkaya Yarbaş

Dursun AKPINAR  
COORDINATORHale Özlem Çavumırza  
TEXTILE LABORATORY MANAGER

2111

Intertek Test Hizmetleri A.Ş.

Fatih Cad. Dereboyu Sok. No.: 4 / 2 34303 Halkalı – İSTANBUL / TURKEY

Phone : +90.212. 471 00 65 Fax: +90.212. 471 11 72

e-mail : labtest.turkey@intertek.com

www.intertek-cg-tur.com



0054406

Test Method	Result	Requirements
<b>Specification: BS EN 71-2: 2006+A1: 2007, EN 71-2: 2006+A1: 2007 Safety of Toys – Flammability</b>		
SECTION	TEST	RESULTS
<b>Sample 1&amp;2&amp;3&amp;4&amp;5&amp;6&amp;7</b>		
4.1	General	
	Celluloid/cellulose nitrate and materials with a similar burning behaviour in fire	Pass

## END OF TEST REPORT ##



2111

Intertek Test Hizmetleri A.S.

Fatih Cad. Dereboyu Sok. No.: 4 / 2 34303 Halkali – ISTANBUL / TURKEY

Phone : +90.212. 471 00 65 Fax: +90.212. 471 11 72

e-mail : labtest.turkey@intertek.com

www.intertek-cg-tur.com